Jordan Lake
Water Supply Program

January 28, 2025

‘ Western Intake
Partnership



Agenda 1:30 - 3:00

* Western Intake Partnership program update
* WIP Facilities Recap

* What to expect in 2025

*Q&A

* Networking




Briefly introduce yourself




Western Intake Partnership

*
I

WIP formed in 2014 among Jordan Lake Partnership
members

\_/ TOWN OF PITTSBORO

Goal: access state-issued Jordan Lake allocations
Total allocations: 40.6% of total supply

Projects began in 2019 for new water supply &
treatment

Jointly funded preliminary projects

CITY OF IOWASA 9 CHATHAM Cou1\ Y
DURHAM ‘ \ AAAAAAAAAAAAAA

Western Intake
Partnership

Legend

Water Treatment
Facility

Water Supply
J Pipelines

Water
Supply




$113133333399114413¢

Western Intake Partnership

City of Durham - Contracting Entity

* Project Manager — Sydney Miller
Additional Partners plan to participate in future phases

« OWASA

 TriRiver Water (utility provider for Chatham Co. and Pittsboro)
HDR - Program Manager

* Not eligible to be a design engineer on the Program

« Supports Selection Committees, but not a voting member
Direct all Meeting and/or Information Requests to HDR:

« Jeff Adkins — Program Manager, jeff.adkins@hdrinc.com

CITY OF
DURHAM

OWASA
\_

}9’\#\\;\>§\TriRiver

WATER




Western Intake Partnership
program update



Western Intake Partnership Water Supply Program T

Initial phase to access Durham’s Jordan Lake
allocations, provide for all Partners eventually

Plan, design, construct and operate:

« Jordan Lake Intake, Tunneled Raw Water Pipeline
& Pump Station

» Progressive Design-Build Opportunity

Chatham

County « Regional Water Treatment Facility (initial capacity

20 mgd, site plan for future expansions)
* Progressive Design-Build Opportunity

* Finished Water Transmission Pipelines
(16 miles WTF to Durham, future Chatham Co.
| interconnect; future Pittsboro pipeline),
"""" <o~ AL / 1 or 2 contracts
| g » Elevated Water Storage Tanks (2), Booster PS
» Traditional Design-Bid-Build

Water Treatment Water Supply Water
Legend - Facility > Pipelines Supply




Progressive Design Build Projects

Planning & Permitting PDB Procurements Design & GMP Construction
2020-2025 2025 2025-2027 & Start-Up/

Commissioning
2027-2031



$113133333399114413¢

What’s new since WIP September 2024 Outreach Event?

Western Intake

Partnership

« Chatham County decision to merge utility with TriRiver Water; TriRiver may participate in
Initial phase, but it would not change capacity or design

« Optional opportunity to present to Partners - 5 PDB Teams

* Preliminary Engineering Reports Complete

Raw Water Intake, Pump Station & Transmission PER
Regional Water Treatment Facility PER

Finished Water Transmission PER

Reports made available to interested engineers/contractors

Surveys and preliminary geotech investigations included in Reports

« Work continues on intermediate elevated storage tank location

* Northern elevated tank will be on City-owned property near South Durham WRF

* Non-recreational outgrant applications submitted to USACE mid-August

* Includes Environmental Assessment (EA)




232999 90191833384944

/
)

Preliminary Construction Cost Estimate (2024 dollars) e

PDB Program Element Prelim. Construction Prelim. Project
Cost Cost?
Intake, Raw Water Pumping & Transmission $117M $134M
Regional Water Treatment Facility $445M $500M
DBB Program Element Prelim. Construction Prelim. Project
Cost Cost?
Finished Water Transmission $152M - $190M $176M -$213M
(36-in vs 42-in) (36-in vs 42-in)
Two Elevated Storage Tanks $21M $24M

Total Program Estimate (PDB + DBB) = $735M-$773M Construction
= $834M-$871M Project”

“Project Costs including Design, Permitting, Land & Administration



$113123339399111413¢

Finished Water Transmission Pipeline

- > :,'7 L < *
Legend 5 ENd

[
@ Proposed Jordan Lake Raw Water Intake Location o
ro

=== Proposed Jordan Lake Raw Water Transmission Tunnel
=== Proposed Finished Water Transmission Route
Regional Water Treatment Facility Preliminary Limits of Disturbance
USACE Property (County Parcels)
[ County Boundary

D U R HA M751]

PRANGE (I%/c
SE - CHATHAM

IATHA M

Edwards
Mountain

667 ft

Village

Big Woods

Bells

Western Intake
Partnership

Transmission pipelines along roadways from
Treatment Facility

Traditional Delivery project

16-mile transmission pipeline from Treatment
Facility to Durham water distribution system

 Provides for future delivery of WIP water to
Chatham County and OWASA

Future parallel pipeline

Future 6-mile transmission pipeline to Pittsboro



WIP Facilities Recap




Flnlshed Water R SV g cpr ey g
- Transmission Pipeline S acd i o s - >R ater ITransm|s,3|on \
' S C . _ , _ RS R - - RETTE ’“ﬁ”unnel) \\

\
\ |
@ Raw'Water PS

oy d

"w S
Reglona| Water -

Treatment Facility

wne

fus U

Tyl



Guiding Principles - Raw Water Infrastructure Westen ke

ELEVATION |\

Thalweg Access — resilient to severe drought
* Vicinity bathymetric survey

« Pump station above flood elevation, including
access during flood event

* Intake capable of multi-level withdrawals for
seasonal WQ challenges

« Changing intake elevation is infrequent

* Minimize disturbance to Vista Point State
Recreation Area




Raw Water Intake and Pump Station Location Westr ek

Jordan Lake Intake
* In-lake, north of Vista Point

« Concrete tower style intake w/ integral
gates, tee barrel screens

 Withdraw from 3 levels

Raw Water Pump Station

» Located above floodplain

« Southeast corner of WTF property







Western Intake

Partnership

SINGLE PIPE
OPTION

DOUBLE PIPE
OPTION
PLAN
SCALE: 1" = 200"
260 | PUMP STATION 260
250 R _— 250
240 e = - =
e Ny INTAKE
220 = ~ STA48+45 230
. _~
= ~ — i = ==
E 5 ~ —" 210
~ e e \
200 = \ 200
z
o P \
5 190 190
= N il
180 180
o |
W 170
INVEL 160 e ey
160 L ) R 707 160
A T e
150 T - 150
; —‘4‘4222%
10 8" DIA PIPE OR 2 X 48" PIPES]” e — e 140
SLOPE - L oo
130 — T O e = 2z e 130
_INVEL130
120 120
5400 0+00 5100 10400 15400 2000 25:00 30+00 35400 40400 45+00 50+00
PROFILE

HORIZONTAL SCALE" 1°
VERTICAL SCALE: 1" =2




Raw Water Pump Station Features Westennoke

« Zoning requires 100-ft vegetated buffer « Raw water pumped to

« Chemical storage & feed facilities for WTF will WTF's raw water reservoirs

also provide for Raw Water facilities




Raw Water Pump Station Configuration

Western Intake
Partnership

« Pump Station wet well is launch point for tunnel
construction for raw water pipeline

« 22 MGD initial pumping capacity




$113133333399114413¢

Guiding Principles - Water Treatment Facility

« Comply with current federal/state drinking water standards at all times
« Construction meets design criteria, standards and code

« Comply with rezoning requirements, incl. undisturbed vegetated buffer,
appearance requirements, native plantings

« Consider constructability, reliability, operability & maintenance

 Incorporate sustainability concepts, incl. LEED Gold for Admin &
Maintenance Buildings (City’s High-Performance Building Standard)

* Minimize impacts to surrounding community during construction & operation

« Stream/wetland impacts eligible for 401/404 Nationwide Permit




Water Treatment Facility Rendering
Initial phase, with footprint of future phases

g

N PEA RIDGE ROAD 5

A\

Western Intake
Partnership

21



EAISTING CEMETERY —

PACPERTY LME

b T 3
T w
‘\\‘\_‘ T -
. o
N -
e TN ST
! N = ELLIS ¢EMETEST
=T e 10 SETRACE

Western Intake

Partnership

ADMING CPERATIONS BUILDING
MAIMTENANCE BUILDING
SUBSTATION / TRAMSFORMERS
T.OMG RAW WATER STORAGE TANK

RAW WATER OZONE IMNJECTION BUILDING, COMTACTORS AMD RAW WATER CONTROL vAULT

STATIC MIXERS WAULT AND RAPID MIX BASINS
FLOCCULATION

SEDIMENTATION BASINS WMH FLATE SETTLERS
OZ0ONE GEMERATORS AMD SETTLED WATER COMTACTORS
FILTERS

FIMISHED WATER PS AWD ELECTRICAL ROOCKM
4G CLEARWELL

ELECTRICAL / GEWERATORS BUILDING
CHEMICAL BUILDING

LOX¥ STORAGE

GRAVITY THICKEMERS

THICKEWED SOLIDS PS5

DEWATERING BUILDING

THICKEWED SOLIDS STORAGE TANK

EW RECLAMATION AMD RECYCLE FACIUTY
RECLAMATION BASING

SEFTIC DRAIMAGE FIELD

AW WATER PS5

FUEL STORAGE FOR STANDBY GEMERATORS
DEWATERED SOLIDS STORAGE BUILDING
RESIDUALS ELECTRICAL BUILDING

ADVANCED TREATMENT BUILDING

SURGE TANKS




$113133333399114413¢

Water Treatment Facility

121-acre site acquired by OWASA in 1989 — undeveloped

Significant slope down to north, with non-contiguous portions
separated by roads (elevation range ~100 ft across site)

Phase 1 max day 20 MGD finished water capacity to
transmission pipeline

Some Phase 1 elements constructed to meet Phase 2 capacity
(30 MGD)

Site Plan accommodates ultimate expansion to 77 MGD

12-month PFAS Pilot Study to evaluate treatment options

Ongoing WQ sampling program at Jordan Lake intake site




Vs e s : :
i WTF Hydraulic Profile ety

PHASE 1 MIN WSE 352.3
/ (SINGLE OZONE TRAIN}

360
FHASE 2 MIN WSE 3485
/_ (BOTH OZONE TRAINS)
355
FHASE 1 MIN WSE 3455 o &
2 / (BOTH OZONE TRAINS) FHASE 2 WSE 365.1 FHASE 2 WSE 340.2

Lo 4 WER EL 3306
- PHISE 2 WSE 408 WEIR EL 5381
A o - - PHISE 2 WSE 3384 [ LAUNDER 1NV 337.0 345
NV EL 3430 = i 1 (
',_HSLBE.JWSE 3583 /7 FHASE 2 WEE 335.4
1540 1 H af | | [ [ ;—f g g EI FILTER LEVEL 334.0 340
. ' ] 4 -
- onw ) =z _g/ PHASE 7 CLEAN RED HGL 1232 28

It == == = |

36" RAW I-'\/\/\,‘ | - -

WATER ‘ MAX WSE 310.B (EYPASS) 330
=22 FROM RAW 8 =

WATER INV EL 3300 | | o WEIR EL 3170

PUMP

. W EL 3280 —I s

B R b 267 STATIC WiXeR ‘ | BHASE 1 WSE 3179
FLOW METER (TY@ 2) (e 2) L 3220 PHASE 2 WSE 316.2 320
! 320
INV EL 3190 NV EL 319.0 \H_ L
24" 5W 3 e a5
I EL 3120 310
05
20" CONTROL VALVE I B 3050
AND VENTURT
300

Raw Water Raw Water Rapid Mix Flocculation Sedimentation  Settled Filters Filtered Water
Tanks Ozone Basins Basins Basins Water Ozone Weir Box

ToP OF 36"
AN SIPHON

335 Loop 335 1AL

T a,
FHASE 2 WSE 3162
825 WEIR EL 317.0
320 jf [ [ max wsE 310« (BrPess) PHASE 2 MAX WSE 308.3 . 220
2 MIN WSE 287.1 .

315 _g/ @ PHASE 7 WSE 312.5 PHASE 2 MAX WSE 3.3 T «2 w5 T 15

b . 36 am 38 AT - T |
18 | MM WSE 2071 DISTRIEUTION
310 SYSTEM

40 42" FLw — = 310

SEE. L 1 - g/ gf L 1
305 G—4 FFE 309 FFE 309 308
ann . 300
Filtered Water s : : 295
Weir Box L] " 1200
285 Né&e.u 85

280 I EL 280.0 1Ny EL 260.0 2

215 A A emass || 47 ATE/EYPASS 5 48" P o i b 2 o 275
= N [ AN e S

- 270

265 265
NV EL 288.0 NV EL 266.0

260 men

Adv Treatment Feed / Cartridge Filters / Adv Treatment Vessels Finished Water Clearwells Finished Water PS



Geotechnical Evaluations Wastern ntake

* [ntake/Raw Water Geotech
Investigations
« PER (2023) - 10 borings

 WTF Geotech investigations

 Phase 1 (2022) — 12 borings,
GPR to delineate cemetery

 Phase 2 (2024) — 60 borings, 4
monitoring wells

« (Geotech investigation
reports incorporated in final
PERs

i

K, : :
Ry A
7 T
/" ™
PROPERTY : ~
i

LINE

i



WIP Is using
Envision to
encourage
Sustainability

Targeting Gold
achievement level

Envision discussed in
PER section 15

ENVISION

@ LEADERSHIP

RESOURCE
ALLOCATION

NATURAL
WORLD

@ CLIMATE &
RESILIENCE




Accessing PER information westorn ntake

Partnership

« WIP PERs will be available to interested engineers and contractors

» Contact Jeff Adkins/HDR to request
* Other useful information and links for WIP projects available at

 WIP website www.westernintakepartnership.com
« Chatham County website www.chathamcountync.qov , 2024 rezoning page



http://www.westernintakepartnership.com/
http://www.chathamcountync.gov/

What to expect
In 2025



Progressive Design Build Projects

Planning & Permitting PDB Procurements Design & GMP Construction
2020-2025 2025 2025-2027 & Start-Up/

Commissioning



$113133333399114413¢

Next 12 Months / 2025

February 28" — Last day for meetings with HDR
By April

» Advertise first PDB RFQ (for Treatment Facility)
* Begin Finished Water Transmission Final Design

« QOutgrant applications prompt Agency EA review & opportunity for public input
(probable)

« Partners complete WIP Interlocal Agreement
Summer 2025

« WTF PDB Team selection

« Second PDB RFQ (for Intake & Raw Water Facilities)
Fall 2025

* Intake/ Raw Water Facilities PDB Team selection

Western Intake
Partnership




$113133333399114413¢

Progressive Design Build Procurements

 City of Durham is WIP’s Contracting Agent; following Durham’s
procurement process

DB contract documents and RFQs being finalized

Solicitations for PDB Contracts
« 15t RFQ — Water Treatment Facility (Contract 2) — ~March/April
« 24 RFQ - Intake & Raw Water Facilities (Contract 1) — ~June/July

Not planning to issue 2" RFQ until selection made on 15t RFQ

2-stage selection — SOQ, Interviews
« Structured evaluation — criteria will be in RFQ

Finished Water Transmission Projects —anticipate bidding 2027
Traditional Delivery (1-2 Pipeline contracts, elevated storage tanks,

booster pump station)

N PEA RIDGE ROAD




$113133333399114413¢

WIP PDB Procurements — Preliminary Selection Criteria T

Selection Criteria to be published in RFQs are being finalized, but Partners anticipate the following will
characterize the selected team:

Project Approach: Project Management, Communications, Schedule Adherence
* Innovative ldeas

* Relevant Firm Experiences & References

« Qualified & Available Project Team

« Team Proximity to Project Site, Particularly PM and Key Team Members

« M/W UBE Utilization (Equal Business Opportunity Program)

» Limited Proposed Changes to City’s Design-Build Contract Agreement

 Required Bonds, Insurance; Claims Litigation




City of Durham UBE Requirements ieilhons

« All construction projects — PDB and Traditional - will have goals for Underutilized
Business Enterprise (UBE) participation

* % Minority-owned and % Women-owned UBE firms
« Separate goals for Engineering/Professional Services vs Construction

« Underutilized Business Enterprise Compliance Division in Finance Department;
requirements at City’s website https://www.durhamnc.gov/4091/Underutilized-Business-
Compliance-Divisi

Email: ubcfinance@durhamnc.gov

« RFQ will explain UBE requirements with forms all proposers are required to complete
« UBE Participation Documentation
« Consultant Workforce Diversity Questionnaire
« Letter(s) of Intent to Perform as a Sub-Consultant



https://www.durhamnc.gov/4091/Underutilized-Business-Compliance-Divisi
https://www.durhamnc.gov/4091/Underutilized-Business-Compliance-Divisi
mailto:ubcfinance@durhamnc.gov

WIP Project UBE Utilization Goals

City is establishing Minority-owned & Women-owned UBE utilization goals for
PDB Opportunities at this time

« Separate goals for Professional Services and Construction Services

Goals to be finalized by early March, and published in RFQs

M/W UBE utilization goals may not be the same for the 2 PDB Opportunities

M/W UBE utilization goals for Traditional projects will be established closer to
2027 bidding




WIP Project UBE Utilization — Example Trades e

Professional Services Construction Services

* Engineering design (all disciplines)  Building / structures construction

* Field survey  Buildings / structures painting

« Geotechnical investigations « Mechanical (plumbing, HVAC) contracting
 Soils/materials testing  Electrical contracting

 Architecture  Site clearing & grubbing

« Other consulting services « Site/civil contracting (incl. stormwater, erosion

. Compliance monitoring control, etc.)

. Asbestos surveys, remediation for existing ~ ~ 12Ul construction debris

structures * Roadway construction
« Environmental investigations * Work zone traffic control
* Permitting support « Pipeline install, directional drilling
* Public engagement « Materials testing

» Vibration & noise monitoring




Partnership Website — sign up for updates & newsletter S

westernintakepartnership.com

<« (&} A [71  https://westernintakepartnership.com a A P ]
- -+nar Login

Western Intake

Partnership Who We Are Jordan Lake Water Supply Stay Updated FAQ Get Involvec Work With Us Contact Us

Durham, Pittsboro, Chatham County and Orange Water and Sewer Authority
are partners in solving our long-term water supply needs.